
NPDES Permit No. MA0103152 
Page 1 of 15 

 
AUTHORIZATION TO DISCHARGE UNDER THE  

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-
53), 
 

Town of Barre 
Board of Sewer Commissioners 

 
is authorized to discharge from the facility located at 
 

Barre Wastewater Treatment Plant 
411 Wheelright Road 

Barre, MA 01005 
 
to receiving water named 
 

Ware River   
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth 
herein. 
 
This permit shall become effective on the first day of the calendar month following sixty (60) days 
[...]
Integrated List of Waters [Clean Water Act, Section 303(d) list] as requiring a TMDL. The 2003 



Fact Sheet #MA0103152 

2012 Reissuance, Page 4 of 28 

 

assessment noted elevated phosphorus levels and characterized the reach as impounded due to 

Wheelwright Dam, which is at the downstream end of the segment. The segment downstream 

(Segment 36-05, from the Wheelwright Dam to the Ware Dam) is listed as impaired and requiring a 

TMDL for E. coli.   

   

The limits in the draft permit are based on information in the application, the existing permit, 

discharge monitoring reports, and a site visit. 

3.2  Flow and Dilution Factor 

 

The design flow of the facility is 0.3 MGD (0.46 cfs) and is unchanged since issuance of the current 

permit. 

  

In reviewing the permit application and developing the draft permit, EPA became aware that the 

dilution factor used to develop the limits in the current permit may not be protective of water quality 

standards because the 7Q10 estimate of 13.06 cfs was too high. The gage used to develop the 7Q10 in 

the current permit (USGS 01173500 Ware River at Gibbs Crossing, MA) is located approximately 14 

miles downstream of the Barre WWTP and has a drainage area of 197 square miles, compared to a 

drainage area of 115 square miles at the Barre WWTP.  USGS 01173000 (Ware River at Intake Works 

near Barre, MA) is approximately 4 miles upstream of Barre WWTP and has a drainage area of 96 

square miles. EPA calculated the 7Q10 and 30Q10 (see Appendix C) based on the flow at USGS gage 

01173000 plus flow from the 19 square miles between the gage and the Barre outfall.  This flow was 

calculated as follows:  

 

7Q10 at USGS 011723000, Ware River at Intake Works Near Barre, MA = 5.84 cfs 

Drainage Area = 96.3 square miles 

 

7Q10 at USGS 01173500, Ware River at Gibbs Crossing, MA = 15.8 cfs 

Drainage Area = 197 square miles  

 

Flow factor for area between USGS 01173000 and USGS01173500 =  

 

(15.8 cfs – 5.8 cfs)/(197 sq. mi. – 96.3 sq. mi.) = 9.96 cfs/100.7 sq. mi. = 0.100 cfs/sq. mi. 

 

Drainage Area at Outfall = 115 square miles  

 

7Q10 = 5.84 cfs + 0.100 cfs/square miles x (115 sq. mi. – 96.3 sq. mi.) = 7.71 cfs  
 

Barre WWTP design flow = 0.3 MGD x 1.53 cfs/MGD = 0.46 cfs 

  

 Dilution Factor = (Facility Flow + 7Q10)/7Q10 

 Dilution Factor = (7.71 cfs + 0.46 cfs)/0.46 cfs  = 17.8 

 

4. Limitations and Conditions 
The effluent limitations of the draft permit, the monitoring requirements, and any implementation 

schedule (if required) may be found in the draft permit. 

 

 



Fact Sheet #MA0103152 

2012 Reissuance, Page 5 of 28 

 

5. Permit Basis: Statutory and Regulatory Authority 
 

The Clean Water Act (CWA or the Act) prohibits the discharge of pollutants to waters of the United 

States without an NPDES permit unless such a discharge is otherwise authorized by the Act.  An 

NPDES permit is used to implement technology based and water quality based effluent limitations as 

well as other requirements including monitoring and reporting.  This draft NPDES permit was 

developed in accordance with statutory and regulatory authorities established pursuant to the Act.  

The regulations governing the NPDES program are found in 40 CFR Parts 122, 124 and 125.  

  

Under Section 301(b)(1)(B) of the CWA, publicly owned treatment works (POTWs) had to achieve 

effluent limitations based upon secondary treatment by July 1, 1977.  The secondary treatment 

requirements are set forth in 40 CFR Part 133.  The regulations describe the secondary treatment 

requirements for biochemical oxygen demand (BOD5), total suspended solids (TSS), and pH.  The 

average monthly and average weekly BOD5 and TSS limitations are based on the requirements of 40 

CFR §133.102.  Numerical limitations for pH and E. coli are based on state certification requirements 

under Section 401(a)(1) of the CWA as described in 40 CFR §124.53 and state water quality 

standards in 314 CMR 4.05 (b) 3 and 4, respectively.  

  

Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent limitations based on  

water quality standards.  The Massachusetts Surface Water Quality Standards, 314 CMR 4.00, 

include requirements for the regulation and control of toxic constituents and also require that EPA 

criteria, established pursuant to Section 304(a) of the CWA, shall be used unless site specific criteria 

are established.  The State will limit or prohibit discharges of pollutants to surface waters to assure 

that surface water quality standards of the receiving waters are protected and maintained.  

  

The permit must also limit any pollutant or pollutant parameter (conventional, non-conventional 

toxic, and whole effluent toxicity) that is or may be discharged at a level that causes, or has  

reasonable potential to cause or contribute to an excursion above any water quality criterion [40 CFR 

§122.44(d)(1)].  An excursion occurs if the projected or actual instream concentrations exceed the 

applicable criterion.  In determining reasonable potential, EPA considers existing controls on point 

and non-point sources of pollution, variability of the pollutant in the effluent, sensitivity of the 

species to toxicity and, where appropriate, the dilution of the effluent in the receiving water.  

   

Also note that according to EPA regulations 40 CFR §122.44(l), when a permit is reissued, effluent 

limitations, standards or conditions must be at least as stringent as the final effluent limitations, 

standards or conditions in the previous permit, unless the circumstances on which the previous permit 

was based have materially and substantially changed since the time the permit was issued.  

Additionally, MassDEP has developed and adopted a statewide antidegradation policy to maintain 

and protect existing in-stream water quality.  The Massachusetts Antidegradation Provisions are 

found at 314 CMR 4.04.  No lowering of water quality is allowed, except in accordance with the 

antidegradation provisions. 

 

The limits in the draft permit are based upon information in the application, the existing permit, a  

site visit, discharge monitoring reports, and toxicity test results.  

 

 



Fact Sheet #MA0103152 

2012 Reissuance, Page 6 of 28 

 

6. Explanation of the Permit’s Effluent Limitation(s)  

 6.1  Facility Information 

 

The Town of Barre Wastewater Treatment Plant is a secondary treatment facility. It is designed for an 

average daily flow of 0.30 MGD. Peak hydraulic capacity is 1.15 MGD. Please see Figure 2 for a 

facility schematic. 

 

Wastewater is directed to the facility through a separate sanitary sewer collection system with the 

assistance of pump stations. The facility also receives septage delivered by truck. Septage that enters 

the facility is accepted through a septage receiving area where it is stored and aerated for a period of 

time, usually 24 hours, and then gradually pumped to the headworks to be treated. 

 

Flow into the facility enters through an open channel of the headworks, where the influent composite 

sampler (Isco FR6712) is located and where daily grab samples are taken.  There is currently no 

influent flow meter.  Installation of an influent flow meter, while not required by EPA, would help 

plant operators regulate chemical dosage and process flow rates.  

 

Flow then passes through the Grit King mechanical grit removal system and then through a channel 

monster grinder and an auger monster to remove large debris and wash the organics off the captured 

debris. Poly Aluminum Chloride is added to for phosphorus removal.  Grit and other solids removed 

from the system are disposed with sludge at the local landfill. 

 

Following grit and coarse solids removal, the wastewater then travels to a 60,000 gallon tank that has 

been set up as an anoxic zone for denitrification. Hydrated lime is added to this tank to maintain 

alkalinity and pH. The tank is constantly mixed. A portion of the return activated sludge is also 

pumped to this tank to assist with denitrification.  

 

The wastewater then flows to a second 60,000 gallon equalization tank where flow is regulated by 

level transducers and pumps operated through a supervisory control and data acquisition (SCADA) 

system to maintain an even flow over a twenty four hour period. 

 

From the equalization tank, wastewater then passes through a parshall flume where measurements are 

sent back to the SCADA system. Flow then enters the oxidation ditches through the distribution box 

where flow is equally split between the two ditches. 

 

In the oxidation ditches, wastewater is mixed with return activated sludge. It is aerated to maintain a 

dissolved oxygen level of approximately 2.0 mg/l. The aerators are automatically operated by the 

SCADA system, receiving oxygen readings through a Hach LDO system. There are also 2 Flygt 

mixers in each ditch to keep the mixed liquor well mixed. Handheld dissolved oxygen readings 

throughout the ditches are taken daily and checked against the LDO system.  

 

The oxidation ditches have a hydraulic retention time of about 25 hours.   The discharge from the 

oxidation ditches passes over discharge weirs and into an outlet box where flow is then split equally 

between two 30-foot-diameter clarifiers. In the clarifiers, solids settle to the bottom while scum floats 

on the surface. A skimmer mechanism collects and removes the scum, which is then pumped back to 

the headworks to be reprocessed. Sludge is collected and the returned to the oxidation ditches and 

anoxic zone through pumps located in the basement of the plant. Once or twice per week, depending 



Fact Sheet #MA0103152 

2012 Reissuance, Page 7 of 28 

 

on the amount of solids in the system, sludge is removed to a waste holding tank and aerated. From 

this tank waste activated sludge is pumped to the belt filter press and dewatered.  Polymer is used to 

assist in dewatering.  Dewatered sludge is disposed at the local municipal landfill along with grit and 

screenings. Water from the belt filter press is sent to the septage holding tank and then pumped to the 

headworks for treatment. 

 

Treated wastewater from the clarifiers passes over the weirs into an effluent trough. The effluent 

flows by gravity to the disinfection process, which consists of two ultraviolet light (UV) disinfection 

units. Disinfected effluent then flows by gravity, through the effluent flow meter.  Effluent samples 

are taken following the effluent flow meter.  Treated effluent then flows by gravity to the Ware River. 

6.2 Permitted Outfalls 

 

The outfall regulated in the draft permit is named 001-A. 

6.3  Derivation of Effluent Limits under the Federal CWA and/or the Commonwealth of 

Massachusetts 

BOD5 and TSS   

  

Under Section 301(b)(1)(B) of the Clean Water Act (CWA), Publicly Owned Treatment Works 

(POTWs) had to achieve effluent limitations based on secondary treatment by July 1, 1977.  The 

secondary treatment requirements for biochemical oxygen demand (BOD5) and total suspended solids 

(TSS) are in 40 CFR §133.  The 30-day average percent removal limit of at least 85% for BOD5 and 

TSS is based on the requirements in 40 CFR §133.102. From January 2008 through August 2010, 

Barre was in compliance with the BOD and TSS limits. 

 

The limits from the current permit, which are 30 mg/l average monthly and 45 mg/l average weekly, 

will be carried over to the draft permit. The mass limits calculations for BOD5 and TSS are below. 

Monitoring frequency is once per week. 

  

Mass limits:     Flow x Concentration x Conversion Factor = lbs/day  

  

Average monthly limit:  0.3 MGD x 30 mg/l x 8.34(lb)(l)/(mg)(gal) = 75 lbs/day  

Average weekly limit:  0.3 MGD x 45 mg/l x 8.34(lb)(l)/(mg)(gal) = 113 lbs/day  

pH  

 

The draft permit includes pH limitations that are required by state water quality standards and are at 

least as stringent as pH limitations set forth at 40 C.F.R. § 133.102(c). The pH of the effluent shall not 

be less than 6.5 or greater than 8.3 standard units at any time.  No violations of the pH limit occurred 

from January 2008 through August 2010. Monitoring frequency is once per day. 

  



Fact Sheet #MA0103152 

2012 Reissuance, Page 8 of 28 

 

Escherichia coli 

  

The Escherichia coli (E. coli) limits for Outfall 001-A are based on state water quality standards for 

Class B waters (314 CMR 4.05(b)(4)). The Commonwealth of Massachusetts promulgated E. coli 

criteria in the Surface Water Quality Standards (314 CMR § 4.00) on December 29, 2006, replacing 

fecal coliform bacteria criteria.  These new criteria were approved by EPA on September 19, 2007.   

 

The E. coli limits proposed in the draft permit are in effect from April 1
st
 through October 31

st
 of each 

year. The limits are 126 colony forming units per 100 ml (cfu/100 ml) geometric monthly mean and 

409 cfu/100 ml maximum daily value (this is the 90% distribution of the geometric mean of 126 

cfu/100 ml). The proposed E. coli monitoring frequency in the draft permit is once per week.  

Total Nitrogen 

  

Excessive nitrogen loadings are causing significant water quality problems in Long Island Sound, 

including low dissolved oxygen.  In December 2000, the Connecticut Department of Environmental 

Protection (CT DEP) completed a total maximum daily load (TMDL) for addressing nitrogen-driven 

eutrophication impacts in Long Island Sound. The TMDL included a waste load allocation (WLA) for 

point sources and a load allocation (LA) for non-point sources.  The point source WLA for out-of-

basin sources (Massachusetts, New Hampshire and Vermont wastewater facilities discharging to the 

Connecticut, Housatonic and Thames River watersheds) requires an aggregate 25% reduction from 

the baseline total nitrogen loading estimated in the TMDL.  

 

The baseline total nitrogen point source loadings estimated for the Connecticut, Housatonic, and 

Thames River watersheds were 21,672 lbs/day, 3,286 lbs/day, and 1,253 lbs/day respectively (see 

table below). The estimated current point source total nitrogen loadings for the Connecticut, 

Housatonic, and Thames Rivers respectively are 13,836 lbs/day, 2,151 lbs/day, and 1,015 lbs/day, 

based on recent information and including all POTWs in the watershed. The following table 

summarizes the estimated baseline loadings, TMDL target loadings, and estimated current loadings:  

                                                  

Basin    Baseline Loading
1
  TMDL Target

2
  Current Loading

3 

    (lbs/day)   (lbs/day)   (lbs/day)  

Connecticut River   21,672    16,254    13,836  

Housatonic River   3,286     2,464     2,151  

Thames River    1,253     939     1,015  

Totals      26,211     19,657     17,002  

 

To ensure that the aggregate nitrogen loading from out-of-basin point sources does not exceed the 

TMDL target of a 25% reduction over baseline loadings, EPA intends to include a permit condition 

for all existing treatment facilities in Massachusetts and New Hampshire that discharge to the 

Connecticut, Housatonic, and Thames River watersheds, requiring the permittees to evaluate 

alternative methods of operating their treatment plants to optimize the removal of nitrogen, and to 

describe previous and ongoing optimization efforts.  Facilities not currently engaged in optimization 

                     
1
 Estimated loading from TMDL (see Appendix 3 to CT DEP “Report on Nitrogen Loads to Long Island Sound”, April 

1998). 
2
 25% reduction 

3
 Estimated current loading from 2004 – 2005 DMR data. 



Fact Sheet #MA0103152 

2012 Reissuance, Page 9 of 28 

 

efforts will also be required to implement optimization measures sufficient to ensure that their 

nitrogen loads do not increase, and that their aggregate 25% reduction is maintained. Such a 

requirement has been included in this permit.  